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AAR POWERBOSS Q

AXLE, BRAKES, AND WHEELS

REF# PART# DESCRIPTION

1 315936 WELD - FRONT AXLE 7X

2 300523 SHOE - BRAKE W/ LINING

3 300787 HUB, FRONT WHEEL

4 303673 SPACER - FNT TIRE MICHELIN PTD

5 300467 BEARING, BALL, 2.44 x 1.18 L.D.

6 300473 RING, RETAINER INTERNAL

7 300369 CAP, HUB

8 300415 STUD, WHEEL HUB

9 301519 SPRING, EXTENSION BRAKE SHOE

10 300876 SPACER - AXLE FRONT MACH & PLTD

11 316057 NUT - WHEEL LUG

12 300410 BUSHING, 1.00 O.D. x .87 I.D.

13 301518 SPRING, COMPRESSION BRAKE SHOE

14 300484 RING, RETAINER EXTENSION, .87

15 301517 SPRING, EXTENSION BRAKE LEVER

16 300870 LEVER ASSEMBLY, BRAKE

17 300203 BAR, CABLE

18 400118 PIN, CLEVIS, 5/16 x .88

19 400185 PIN, CLEVIS, 5/16 x 1.25

20 300202 BAR, CABLE ADJUSTMENT

21 300412 CABLE, BRAKE

22 300367 PULLEY, BRAKE

23 300035 SPACER, BRAKE PULLEY

24 300209 RETAINER, CABLE

25 300955 BRACKET, BRAKE PULLEY

26 300462 CLEVIS, CABLECRAFT AC-218

27 300132 ARM ASSEMBLY, BRAKE

28 400115 PIN, CLEVIS 3/8 x 3.00

29 303718 LOCK ASSEMBLY, BRAKE PEDAL

30 300058 LOCK ASSEMBLY, BRAKE

31 300413 PAD, BRAKE PEDAL

32 317397 ASSY - TIRE SOLID 18"

33 300414 BUSHING, PLASTIC MAIN BROOM

34 301522 SPRING, EXTENSION BRAKE ARM

35 400116 PIN, CLEVIS, 3/8 x 1.25

36 400118 PIN, CLEVIS, 5/16 x .88

37 303716 ARM ASSEMBLY, BRAKE PEDAL

38 303723 ROLLER, BRAKE ARM

39 400069 NUT- HEX 5/16 - 24 ZP

40 400120 PIN - COTTER 5/32 X 2.00 ZP

41 400006 SCR - BUT, 5/8 - 11 X 1.00, SOC

42 400060 SCR - THM #8 - 32 X 3.00 SS

43 400082 NUT - HEX #8 - 32 ES ZP

44 400011 SCR - FLT, 5/8 - 11 X 1.00, SOC ZP
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BATTERY
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AAR POWERBOSS 0 Parts

BATTERY

REF#  PART# DESCRIPTION

400085 NUT, WING, 1/4 - 20

301076 HOLD DOWN, BATTERY

301079 ROD, BATTERY TIE-DOWN

300440 BATTERY, GAS ENGINE

315928 MOUNT ASSEMBLY, BATTERY

301384 CABLE ASSEMBLY, BATTERY, POSITIVE (NOT SHOWN)
301385 CABLE ASSEMBLY, BATTERY, NEGATIVE (NOT SHOWN)

| bW -

AAR POWERBOSS, INC. Copyright 1995 5 PowerBoss® 7X (4/95)
PB # 323420 Serial #



AAR POWERBOSS 0

PowerBoss® 7X (4/95)

AAR POWERBOSS, INC. Copyright 1995

PB # 323420

Serial #



AAR POWERBOSS &3

CAB
REF#  PART# DESCRIPTION

315350 FRAME ASSEMBLY, CAB
302908 DOOR ASSEMBLY, CAB
302877 HINGE ASSEMBLY

302875 SPACER, CAB

302857 STRIKER, LATCH, CAB

302882 PLATE, CAB FILLER

302895 INSULATION, CAB DOOR
302888 INSULATION, CAB ROOF
302887 INSULATION, CAB DOOR

10 302919 SEAL, CAB DOOR

11 302922 SEAL, CAB DOOR POST

12 302923 SEAL, CAB, BOTTOM FRONT
13 302924 SEAL, CAB, BOTTOM LEFT HAND
14 302925 SEAL, CAB BOTTOM REAR

15 302926 SEAL, CAB, FILLER PLATE

16 302928 GASKET, FRAME, SHORT

17 302929 SEAL, CAB, FOOT PLATE

18 302927 GASKET, CAB FRAME

19 302482 BUMPER, SEAT MOUNT

20 300465 MOUNT, ISOLATION

21 302301 LATCH, CAB

22 302932 BOLT, CAB LATCH

23 303152 PLATE, CAB LIGHT COVER

24 303153 PLATE, CAB PRESSURIZER

25 303141 GASKET, CAB FRAME LINTEL
26 303293 BRACKET, SUP SUB SEAT MOUNT

|0 Q[ || W] —
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CAB PRESSURIZER
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AAR POWERBOSS 0

CAB PRESSURIZER
REF# PART# DESCRIPTION
1 302934 PRESSURIZER, CAB
2 302936 FILTER, PRESSURIZER
3 303509 HOUSING ASSEMBLY, CAB PRESSURIZER
4 303512 RETAINER ASSEMBLY, FILTER, CAB PRESSURIZER
5 303513 LATCH, CAB PRESSURIZER
6 303072 SWITCH, 3-SPEED
AAR POWERBOSS, INC. Copyright 1995 9 PowerBoss® 7X (4/95)
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CURB BROOM - VACUUMIZED (HOOD DETAIL)
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AAR POWERBOSS 0 Parts

CURB BROOM - VACUUMIZED (HOOD DETAIL)

REF#  PART# DESCRIPTION
316606 HOOD ASSEMBLY

303179 KNOB, ALUMINUM HAND
301297 HANDLES, PLASTIC

303281 FLAP

303283 FLAP, FRONT CORNER
303282 FLAP, FRONT

303284 FLAP, FRONT

303285 FLAP, ARM (HD)

303277 STRAP

303277 STRAP, HOOD (HIGH DUMP ONLY)
303275 STRAP, FRONT & SIDE
303276 STRAP, BACK CORNER
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Parts

CURB BROOM - VACUUMIZED (HOPPER DETAIL)
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AAR POWERBOSS Q

CURB BROOM - VACUUMIZED (HOPPER DETAIL)

REF#  PART# DESCRIPTION
303265 TUBE ASSEMBLY, HOPPER

303268 PLATE, FRONT

303269 BAR, FRONT

303271 BAR, LEFT SIDE

| | W —

303311 BAR, RIGHT SIDE (NEW)

303270 BAR, RIGHT SIDE (OLD)

303566 BAR, CUT-OUT

303278 FLAP, FRONT

303279 FLAP, LEFT SIDE

O oo | ™

303313 FLAP, RIGHT SIDE (NEW)

303280 FLAP, RIGHT SIDE (OLD)

10 303567 FLAP, CUT-OUT

11 303272 STRAP, FRONT & LEFT SIDE

12 303272 STRAP, FRONT & LEFT SIDE

13 303312 STRAP, RIGHT SIDE (NEW)

303274 STRAP, RIGHT SIDE (OLD)

14 303273 STRAP, FRONT

AAR POWERBOSS, INC. Copyright 1995 13
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CURB BROOM GUARD
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AAR POWERBOSS Q Parts

CURB BROOM GUARD

REF# PART# DESCRIPTION
1 315971 GUARD ASSEMBLY, HEAVY DUTY CURB BROOM
2 303179 KNOB, ALUMINUM HAND
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AAR POWERBOSS &3

Parts

DIRECTIONAL CONTROL
REF# PART# DESCRIPTION
1 301544 DISC ASSEMBLY, FWD/REV
2 301507 RING, COUPLING
3 301542 ARM, FWD/REV
4 300339 SLEEVE, FWD/REV
5 300526 BUMPER, RUBBER
6 400127 PIN, ROLL, 1/4 x 1.50
7 300461 JOINT ASSEMBLY, BALL, 3/8
8 300543 SPRING, RETURN DIRECTIONAL CONTROL
9 **  BRACKET, ADJUSTMENT, FWD/REV
10 300030 ROD, FWD/REV (FORD)
11 300029 ROD, FWD/REV
12 315789 PEDAL ASSEMBLY, FWD/REV
13 300544 PAD, FOOT PEDAL
14 300414 BUSHING, PLASTIC
15 400115 PIN, CLEVIS, 3/8 x 3.00
16 300053 ARM ASSEMBLY, INTERMEDIATE
17 400114 PIN, CLEVIS, 3/8 x 4.00
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AR POWERBOSS 0

Parts

ENGINE - FORD
REF# PART# DESCRIPTION

1 400070  NUT-HEX 5/16 - 18 ZP 4
2 300459 BAND-MTG AIR CLEANER PNTD BLAC 2
3 317917  AIR CLNR - RADIAL SEAL FPG STYLE 1
4 321143  ELEMENT - AIR CLNR / PLASTIC (SP) 1
5 303991 INDICATOR - AIR CLEANER KIT 1
6 316227  MNT- AIR CLEANER FORD ARMA 1
7 303385  ADAPTER - 90 EL RUBBER 3.50 X 2.50 1
8 303255 CLAMP - HOSE | 3/4 NOM. 4
9 316230  ASSY - TUBE INTAKE FORD ARMA 1
11 304641  TUBE - AIR INTAKE FORD 2.00

12 304639  ADAPTER - 45 EL RUBBER 2.00 ID

13 500139  HOSE- 5/8 ID EEC - PCV 1
14 315799  WELD - AIR INTAKE FORD

15 302473  O-RING - CARBURETOR

16 310054  VALVE - TOW OPTION 1
17 303711 O-RING STATIC SEAL 3.239ID 1
18 400102  WASHER - LOCK 5/16 SPLIT ZP 10
19 400035 SCR-HEX 5/16- 18 X 1.00 ZP -4
20 400611 SCR - HHM 10 MM X 40 MM LG ZP 2
21 400029 SCR-HEX3/8-16X 1.257P 9
22 400101  WASHER - LOCK 3/8 SPLIT ZP 9
23 309706  PUMP - AUX W/FLOW DIR GAS/LP 1
24 307219  PLT - DIRECTIONAL CONT PLTD SW/A 1
25 400231  SCR-HEX 5/16 - 18 X .20 ZP 2
26 301507  COUPLING - LORD DIR CNTRL 1
27 301544  ASSY - DISC FWD/REV PLTD 1
28 400027  SCR-HEX3/8-16X 1.75 ZP 1
29 400173  SCR-HEX 1/4-20X 1.75 ZP 1
30 303581 PUMP - MAIN VD FS 1
31 312231  MNT - FWD/REV DSL SW/62 PLTD 1
32 400036  SCR - HEX, 5/16 - 18 X 0.75 ZP 1
33 400319  'WASHER - LOCK 5/16 - SPLIT - SS 1
34 400088  WASHER - FLAT 5/16 STANDARD ZP 1
35 302115  BRKT - FWD/REV PLTD 1
36 400228  SCR -HEX 5/16 - 24 X 1.5 ZP FULL TH 2
37 400069  NUT - HEX 5/16 - 24 ZP 2
38 400149  SCR-HEX 1/4-20 X 1.50 ZP 2
39 303918  SPACER - FWD/REV BRKT PLTD 2
40 300543  SPRING - RETURN 4
41 400089  WASHER - FLAT 1/4 STANDARD ZP 6
42 400081  NUT - HEX 1/4 - 20 ES ZP 10
43 300387  SENDER - OIL PRESSURE 1
44 304622  FTG - REDUCER 1/4 MPT - 1/8 FPT 1
45 300386  SENDER - TEMP FORD 1

AAR POWERBOSS, INC. Copyright 1995 19 PowerBoss® 7X (4/95)
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AR POWERBOSS Q Parts

ENGINE - FORD (CONT.)

REF# PART# DESCRIPTION
46 340180  FORD - FAN 6 - BLADE (SP) 1

47 340101 FORD - PULLEY CRK 2 - GROOVE (SP) 1

48 303302  FTG - REDUCER 3/8 FPT X 1/4 MPT

49 400190  FTG - 90 EL 1/2 TUBE TO 3/8 MPT

50 500135  HOSE- 1/2 ID EEC/PCV 1

—
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AAR POWERBOSS &2 Parts

ENGINE - FORD (CONT.)

REF#  PART# DESCRIPTION
1 400020 SCR-HEX, 1/2-13X2.00ZP
2 400098  WASHER - LOCK 1/2 SPLIT ZP
3 300464 MOUNT - ISOLATION
4 400091  WASHER - FENDER 1/2 ZP
5 400065 NUT-HEX 1/2-137ZP
6 317515 MNT - ENG FORD 1.3L RH MS/FS FRNT
7 400030 SCR - HEX, 3/8-16X 1.00 ZP
8 400101  WASHER - LOCK 3/8 SPLIT ZP
9 317516  MNT- ENG FRT FORD 1.3L MS/FS
10 400611 SCR - HHM 10MM X 40 MM LG ZP

—
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AAR POWERBOSS Q Parts

ENGINE - FORD (CONT.)

F#  PART# DESCRIPTION
303118 CLAMP - EXHAUST 1 5/8"

RE
1

2 317614  SLEEVE - MANIF FORD 1.3 FS

3 317621  TUBE - EXHAUST INTERMED FORD 1.3

4 316165 TUBE - EXHAUST MANIFLD FORD ARMA
5 302914  MUFFLER - SPARK ARRESTOR SC KIT
6
T
8
9
10
11

316791  TUBE - EXH TAIL PIPE TSS/82 E/SC
317672 HOSE - RADIATOR LOWER 1.3L FORD
044112  CLAMP - HOSE 2.50 MAX WORM
317658  HOSE - RADIATOR UPPER FORD
400043  SCR - HEX 1/4 - 20 X 0.50 ZP
400383  WASHER - CONICAL SPRING 1/4
12 400063  NUT - FLANGE LOCK 1/4 - 20 ZP
13 316173  STRAP - SHROUD RAD FORD ARMA
14 317667  WELDMENT - SHROUD RAD FORD 1.3L
16 400207  SCR - HEX, 5/16 - 18 X 0.50 ZP
17 400384  WASHER - CONICAL SPRING 5/16
18 305394  BAFFLE - RAD - 4-C FRT HD TYA PNTD
19 305392  BAFFLE - RAD - 4-C TOP HD TYA PNTD
20 305390 BAFFLE - RAD - 4-C BTM TYA PNTD
305395 BAFFLE - RAD - 4-C REAR TYA PNTD (NOT SHOWN)
21 301995 RADIATOR - HEAVY DUTY
22 300420 CAP - RADIATOR
316798  BLANKET - MUFFLER 82 E/SC (NOT SHOWN)

AAR POWERBOSS, INC. Copyright 1995 25 PowerBoss® 7X (4/95)
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AAR POWERBOSS Q

ENGINE - FORD (SERVICE PARTS)
REF# PART# DESCRIPTION
340016 FORD - ADAPTER
340200 FORD - ADAPTER CARB SIDE DRAFT
340181 FORD - ADAPTER FUEL PUMP
340190 FORD - ADAPTER VAC LINE
340211 FORD - ALTERNATOR 55 AMP
340219 FORD - ARM ADJUSTING ALTERNATOR
340066 FORD - ARM TENSIONER
340071 FORD - ARM VALVE LEFT
340070 FORD - ARM VALVE RIGHT
340228 FORD - BELT WATER PUMP & ALTERNATOR
340160 FORD - BELT WATER PUMP TO ALTERNATOR
340007 FORD - BLOCK CYLINDER
340008 FORD - BLOCK CYLINDER ASSEMBLY
340023 FORD - BOLT CYLINDER HEAD
340156 FORD - BOLT FAN TO SPACER
340046 FORD - BOLT FT COV & W/P TO BLK
340047 FORD - BOLT FT COV TO BLK M6 X 18
340045 FORD - BOLT FT COV TO BLK M6 X 50
340220 FORD - BOLT M10 X 25 ENG
340149 FORD - BOLT M6 X 14 OIL PAN
340058 FORD - BOLT M6 X 16
340064 FORD - BOLT M6 X 16 TEN TO BLK
340169 FORD - BOLT M6 X 40 FT COV TO BLK
340063 FORD - BOLT M6 X 55 TEN TO BLK
340202 FORD - BOLT M6 X 95 CARB
340061 FORD - BOLT M8 X 16
340112 FORD - BOLT M8 X 20
340226 FORD - BOLT M8 X 20 ALT
340163 FORD - BOLT M8 X 20 THER
340225 FORD - BOLT M8 X 25 ALT
340178 FORD - BOLT M8 X 25 INTAKE
340221 FORD - BOLT M8 X 40 ACT TO BRKT
340222 FORD - BOLT M8 X 50 ALT TO BRKT
340018 FORD - BOLT MAIN BRG CAP
340231 FORD - BOLT MNT STARTER
340159 FORD - BOLT MS X 20 FAN BD
340134 FORD - BOLT OIL PAN
340102 FORD - BOLT PULLEY TO CRANK
340075 FORD - BOLT ROCK SUPPORT
340120 FORD - BOLT TO RD CONN
340054 FORD - BRG - CENT & RR STD ID .02 OD
340053 FORD - BRG CENT & RR STD
340214 FORD - BRG FRT ALTERNATOR
AAR POWERBOSS, INC. Copyright 1995 26 PowerBoss® 7X  (4/95)
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AAR POWERBOSS 0 Parts

ENGINE - FORD (SERVICE PARTYS)
REF# PART# DESCRIPTION
340051 FORD - BRG FRT STD
340052 FORD - BRG FT STD ID .020 ID
340122 FORD - BRG ROD CONN 001
340123 FORD - BRG ROD CONN 010
340124 FORD - BRG ROD CONN 020
340125 FORD - BRG ROD CONN 030
340121 FORD - BRG ROD CONN STD
340215 FORD - BRG RR ALTERNATOR
340218 FORD - BRKT MNT ALTERNATOR
340217 FORD - BRUSH ALTERNATOR
340050 FORD - CAMSHAFT
340038 FORD - CAP OIL FILL
340174 FORD - CAP WATER OUTLET NIPPLE
322523 FORD - CARBURETOR - 1.3L DWN DRFT W/ACTUATOR
322564 FORD - CARBURETOR - LPG DOWNDRAFT FORD
340196 FORD - CARBURETOR ASSEMBLY
340049 FORD - CHAIN ASSY TIMING
340244 FORD - CLAMP FUEL HOSE
340175 FORD - CLAMP HOSE
340172 FORD - CLAMP HOSE 1.12
340206 FORD - CLAMP HOSE 1.12
340161 FORD - CONNECTOR WATER OUT
340235 FORD - CONTROL ASSEMBLY IGNITION
322525 FORD - CONTROLLER - 1.3L GAS ELEC GOV
322530 FORD- CONTROLLER - 1.3L LP ELEC GOV
340033 FORD - COVER ROCKER ARM
340015 FORD - COVER SWITCH
340082 FORD - CRANKSHAFT ASSEMBLY
340145 FORD - DIPSTICK OIL LEVEL
340055 FORD - DOWEL
340131 FORD - DOWEL CLUTCH
340024 FORD - DOWEL CYL TO BLOCK
340126 FORD - DOWEL PIN CONNECTOR ROD
340230 FORD - DRIVE ASSEMBLY
340203 FORD - ELBOW 90 DEGREE
340180 FORD - ELBOW 90 DEGREE 1/8-27
340154 FORD - FAN 6-BLADE
340179 FORD - FILTER ASSEMBLY FUEL
340147 FORD - FILTER OIL
340129 FORD - FLYWHEEL & CLUTCH ASSEMBLY
340183 FORD - FUEL PUMP
322527 FORD - GASKET - CARB ADAPTOR TO INT MANIF
322526 FORD - GASKET - CARB ADAPTOR TO CARB
AAR POWERBOSS, INC. Copyright 1995 27 PowerBoss® 7X (4/95)
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AAR POWERBOSS 0 Parts

ENGINE - FORD (SERVICE PARTS)

REF# PART# DESCRIPTION
340201 FORD - GASKET ADAPTER TO MANIFOLD
340197 FORD - GASKET CARBURETOR
340022 FORD - GASKET CYLINDER HEAD
340004 FORD - GASKET FRONT COVER
340001 FORD - GASKET FUEL PUMP
340000 FORD - GASKET KIT ENGINE
340187 FORD - GASKET MANIFOLD EXHAUST
340177 FORD - GASKET MANIFOLD INTAKE
340153 FORD - GASKET OIL PAN PLUG
340136 FORD - GASKET OIL PP & O BLK
340005 FORD - GASKET REAR RETAINER
340034 FORD - GASKET ROCKER ARM COVER
340166 FORD - GASKET THERMOSTAT
340162 FORD - GASKET WATER OUT
340168 FORD - GASKET WATER PUMP
340140 FORD - GEAR OIL
340208 FORD - GOVERNOR HOOF
340243 FORD - HARNESS WIRE ASSEMBLY
340021 FORD - HEAD ASSEMBLY CYLINDER
340205 FORD - HOSE ADAPTER TO INTAKE MANIFOLD
340204 FORD - HOSE ADAPTER TO WATER PUMP
340171 FORD - HOSE BY-PASS
340182 FORD - HOSE FUEL 5/16 ID X 18
340041 FORD - HOSE PCV
340132 FORD - HOUSING ASSEMBLY
340233 FORD - IGNITION ASSEMBLY
340039 FORD - INSERT EX VLV ST
340040 FORD - INSERT IN VLV ST
340107 FORD - KEY WOODRUFF
340207 FORD - KIT CARBURETOR REPAIR
340192 FORD - KIT INTAKE MANIFOLD PLUG
340151 FORD - KIT OIL PAN GASKET
340213 FORD - KIT PULLEY INST
340167 FORD - KIT WATER PUMP & PULLEY
340194 FORD - LIFETIME EYE
340017 FORD - LINER CYLINDER
340032 FORD - LOCK VLV SPRING
340089 FORD - MAIN BEARING CRK LOW 005-010
340090 FORD - MAIN BEARING CRK LOW 015-020
340084 FORD - MAIN BEARING CRK LOWER 005
340085 FORD - MAIN BEARING CRK LOWER 010
340086 FORD - MAIN BEARING CRK LOWER 015
340087 FORD - MAIN BEARING CRK LOWER 020
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AAR POWERBOSS a Party

ENGINE - FORD (SERVICE PARTYS)

REF# PART# DESCRIPTION
340088 FORD - MAIN BEARING CRK LOWER 030
340083 FORD - MAIN BEARING CRK LOWER STD
340092 FORD - MAIN BEARING CRK UP 005
340097 FORD - MAIN BEARING CRK UP 005-010
340093 FORD - MAIN BEARING CRK UP 010
340094 FORD - MAIN BEARING CRK UP 015
340098 FORD - MAIN BEARING CRK UP 015-020
340095 FORD - MAIN BEARING CRK UP 020
340096 FORD - MAIN BEARING CRK UP 030
340091 FORD - MAIN BEARING CRK UP STD
340186 FORD - MANIFOLD EX DN OUT
340176 FORD - MANIFOLD INTAKE
340223 FORD - NUT M8 ALT TO BRACKET
340198 FORD - NUT M8 CARB TO ADAPTER
340189 FORD - NUT M8UB5 MAN TO CYL
340148 FORD - OIL PAN W/ PLUG
340081 FORD - PIN COTTER 3/32 X 7/8
340141 FORD - PIN DRIVE GEAR
340067 FORD - PIN TENSIONER
340114 FORD - PISTON PIN RING ASSEMBLY 020
340115 FORD - PISTON PIN RING ASSEMBLY 040
340113 FORD - PISTON PIN RING ASSEMBLY STD
340056 FORD - PLATE THRUST
340012 FORD - PLUG 1/4 NPT
340010 FORD - PLUG 51MM (2.01)
340013 FORD - PLUG BALL OIL 11MM
340009 FORD - PLUG EX 1.639 DIA
340173 FORD - PLUG FAN MOT STCH
340193 FORD - PLUG MAN
340152 FORD - PLUG OIL DRAIN
340144 FORD - PLUG OIL PUMP
340078 FORD - PLUG SHAFT END
340142 FORD - PLUNGER OIL
340011 FORD - PLUG 1/4 NPT
340212 FORD - PULLEY
340101 FORD - PULLEY CRK 2-GROOVE
340158 FORD - PULLEY WATER PUMP
340133 FORD - PUMP OIL GEAR
340109 FORD - REAR RETAINER ASSEMBLY
340216 FORD - REGULATOR ASSEMBLY ALTERNATOR
340031 FORD - RETAINER
340057 FORD - RETAINER CAMSHAFT
340060 FORD - RETAINER SPROCKET
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AAR POWERBOSS a Parts

ENGINE - FORD (SERVICE PARTS)

REF# PART# DESCRIPTION

340130 FORD - RING GEAR FLW 135TH

340117 FORD - RING SET PISTON 020

340118 FORD - RING SET PISTON 040

340116 FORD - RING SET PISTON STD

340119 FORD - ROD ASSEMBLY CONNECTOR

340069 FORD - ROD VLV PUSH

340138 FORD - ROTOR & SHAFT

340195 FORD - SCREW & WASHER

340185 FORD - SCREW & WASHER M8 X 30

340020 FORD - SCREW M6 X 14

340234 FORD - SCREW M8 X 14 1G

340035 FORD - SCREW ROCKER COV HEAD

340072 FORD - SCREW VLV ARM

340042 FORD - SEAL ASSEMBLY CYLINDER FRONT

340139 FORD - SEAL COVER PLATE OIL

340110 FORD - SEAL CRANKSHAFT REAR

340043 FORD - SEAL FRONT COVER

340104 FORD - SEAL FRONT COVER

340030 FORD - SEAL VLV STEM

340240 FORD - SEPARATOR IGNITION WIRE

340241 FORD - SEPARATOR IGNITION WIRE

340077 FORD - SHAFT ASSEMBLY

340105 FORD - SLINGER OIL

340157 FORD - SPACER FAN

340210 FORD - SPACER FOX GOVERNOR

340242 FORD - SPARK PLUG

340076 FORD - SPRING LOCATING

340143 FORD - SPRING OIL

340029 FORD - SPRING VALVE

340059 FORD - SPROCKET CAMSHAFT

340106 FORD - SPROCKET CRANKSHAFT

340229 FORD - STARTER MOTOR

340155 FORD - STRAP FAN

340188 FORD - STUD M8 X 27.5 MAN TO CYL

340199 FORD - STUD M8 X29.5 CARB TO ADP

340073 FORD - SUPPORT ARM SHAFT

340014 FORD - SWITCH OIL PRESSURE

340068 FORD - TAPPET STD

340062 FORD - TENSIONER

340165 FORD - THERMOSTAT ASSEMBLY 160 DEGREE

340019 FORD - TRANSDUCER IGNITION

340137 FORD - TUBE ASSEMBLY OIL PUMP
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AAR POWERBOSS Q

ENGINE - FORD (SERVICE PARTS)
REF# PART# DESCRIPTION
340146 FORD - TUBE OIL LEVEL DIPSTICK
340028 FORD - VALVE EXHAUST .40MM
340027 FORD - VALVE EXHAUST STD
340026 FORD - VALVE INTAKE .40MM
340025 FORD - VALVE INTAKE STD
340065 FORD - WASHER 1/4 LOCK
340074 FORD - WASHER B10 X 20X 2.5
340036 FORD - WASHER FLAT 6MM
340080 FORD - WASHER FLAT TYPE
340048 FORD - WASHER LOCK M6
340170 FORD - WASHER M6 LOCK THER
340224 FORD - WASHER M8 FLT ALT TO BRK
340111 FORD - WASHER M8 LK
340227 FORD - WASHER M8 LK ACT
340135 FORD - WASHER M8 LOCK
340164 FORD - WASHER M8 LOCK THER
340100 FORD - WASHER MAIN BRG 015
340099 FORD - WASHER MAIN BRG STD
340103 FORD - WASHER PULLEY TO CRANKSHAFT
340079 FORD - WASHER SPRING
340236 FORD - WIRE ASSEMBLY SPARK PLUG #1
340237 FORD - WIRE ASSEMBLY SPARK PLUG #2
340238 FORD - WIRE ASSEMBLY SPARK PLUG #3
340239 FORD - WIRE ASSEMBLY SPARK PLUG #4
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AAR POWERBOSS 0

Parts

ENGINE COVER
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AAR POWERBOSS 0 Parts

ENGINE COVER

REF#  PART# DESCRIPTION
1 315836 ASSY - ENGINE COVER (HIGH DUMP)
2 300375 SPRING, GAS, COVER
3 300376 STUD, BALL, GAS SPRING
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AAR POWERBOSS Q

FRAME

REF# PART# DESCRIPTION
1 315359 WELD -PUMP COVER SW/7X
2 315956 WELD - LINTEL FS HD TILT STEERI
3 303150 ASSY - RADIATOR GRILLE PNTD
4 305825 ASSY- FRAME WB FS TYA PNTD
5 301240 ASSY - LH SIDE SKIRT PNTD

6 301238 ASSY - RH SIDE SKIRT PNTD

7 315986 SKIRT - REAR 7X

8 301044 COUNTERWEIGHT - RH PNTD

9 301046 COUNTERWEIGHT - LH PNTD

10 301337 COVER - CTR WT PNTD FS

11 300441 SWITCH - MOMENTARY STARTER
12 316100 SWITCH - IGNITION W/O ACC 3-POS
13 315336  HOURMETER - HOBBS 85094-12

14 300444 FUSE HOLDER

15 301553 LIGHT - TRASH RELOCATOR

16 400724 SCR-FHC #10-32X .75LG

17 300811 ASSY - BUMPER EXT FS PNTD

18 315914 GAUGE PANEL - STEWART WARNER 4GC
19 300442 SWITCH - ROCKER LIGHTS
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AAR POWERBOSS &2 Parts

FRAME

REF# PART# DESCRIPTION
301168 EDGING, CURB BROOM
300949 STRAP, HOPPER FRAME
300190 SEAL, HOPPER FRAME
315957 SEAL, HOPPER, SIDE
300150 RETAINER, SIDE SEAL
300549 GASKET, BROOM DOOR
309279 GASKET, FRONT, BROOM DOOR
306380 STRAP, FLAP, INNER BROOM DOOR
315958 FLAP, INNER, BROOM DOOR
306378 MOUNT, INNER BROOM DOOR FLAP (RH)
306379 MOUNT, INNER BROOM DOOR FLAP (LH)
11 305868 STRAP, INNER BROOM DOOR FLAP
12 315959 FLAP, BROOM DOOR
13 300888 SPACER, BROOM DOOR
14 305865 HANDLE, BROOM DOOR (RH)
305864 HANDLE, BROOM DOOR (LH)
15 305869 SEAL, BROOM DOOR LATCH
16 305866 RETAINER, SEAL, BROOM DOOR LATCH
17 305854 DOOR ASSEMBLY, MAIN BROOM (RH)
305855 DOOR ASSEMBLY, MAIN BROOM (LH)
18 315960 SKIRT, INNER
19 305801 STRAP, SKIRT, INNER
20 305802 ANGLE, SKIRT
21 315961 SKIRT, OUTER
22 301648 CHAIN, GROUNDING

O Q||| W —
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FRONT BUMPER
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AAR POWERBOSS 0 Parts

FRONT BUMPER

REF# PART# DESCRIPTION

300338 BUMPER, RUBBER

301085 SPACER, FRONT BUMPER

301687 LEG ASSEMBLY, SAFETY (HD)

301042 BUMPER ASSEMBLY, FRONT

301662 FILLER, HEADLIGHT

304624 BUMPER, RUBBER CAP (NOT ILLUSTRATED)
400355 SCREW, LEVEL BOLT (NOT ILLUSTRATED)
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FUEL SYSTEM
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AAR POWERBOSS O

Puarts

FUEL SYSTEM

REF#  PART# DESCRIPTION
317935 TANK - FUEL VERT W/CAP MS/FS

300393 CAP - GAS TANK

400240 FTG - NIPPLE 1/4 MPT

400499 VALVE - MINIATURE 1/4 FPT BALL

316146 HANDLE - FUEL SHUTOFF U.L. PNTD

400220 NUT - HEX JAM 5/16 - 24 ZP

400261 FTG - HOSE BARB 1/4 MPT TO 3/8

315646 SENDER - FUEL VERT TANK W/FLOAT

O oo ||| K| W=

301363 ASSY - WIRING HARNESS FUEL GROUND

10 400315 SCR - HEX, #40 - 32 X 0.50 ZP

11 315620 WELD - STRAP GAS TANK

12 400081 NUT - HEX 1/4 - 20 ES ZP

13 303007 DIESEL ONLY
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AAR POWERBOSS Q Parts

HEATER/DEFROSTER

To Coolant Tap
(Lower Radiator Hose)

To Cylinder Head
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AAR POWERBOSS C' Parts
-

, HEATER/DEFROSTER
REF# PART# DESCRIPTION
1 302495 HEATER, CAB
2 303303 FITTING, TEE 3/8 NPT
3 303304 FITTING, NIPPLE 3/8
4 303302 FITTING, REDUCER 3/8 NPT x 1/4 NPT
J 302144 CLAMP, HOSE #6
6 303251 BRACKET, HEATER MOUNT
:’A
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HIGH DUMP ARM ASSEMBLY
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Parts
HIGH DUMP ARM ASSEMBLY
REF# PART# DESCRIPTION
1 315833 ARM ASSEMBLY
2 400012 FITTING, GREASE
3 301075 MOUNT ASSEMBLY, DUMP ARM
4 301420 SPACER, DUMP ARM
5 303360 PIN, UPPER CYLINDER MOUNT
6 301998 RING, RETAINING
7 300426 CYLINDER, HYDRAULIC LIFT
8 300229 END, ROD
9 300552 BUSHING, 1"1.D. x 1.24" O.D. x 1.50"
10 300829 ARM, LIFT, SECONDARY
11 300836 BEARING, 2.8" O.D. x 2.0" LD. x .75"
12 300882 WASHER
13 301709 RING, RETAINING
14 400177 BEARING, THRUST
15 300713 PLATE ASSEMBLY, ARM ROTATION
16 300715 SHAFT, ARM ROTATION PLATE
17 300882 WASHER
18 300840 BEARING, 2.18" O.D. x 2.0" L.D. x 1.50"
19 300879 WASHER, 3.25" O.D. x 1.00" LD.
20 400076 NUT, HEX JAM, 1.25" SLOTTED
21 300711 MOUNT ASSEMBLY, ROTATION (LH)
22 301996 PIN, ROTATING CYLINDER OUTER
23 300407 CYLINDER, HYDRAULIC ROTATION
24 301997 PIN, ROTATION CYLINDER
25 300697 MOUNT ASSEMBLY, ROTATION (RH)
26 300809 ARM ASSEMBLY, ROTATING CYLINDER MOUNT
27 302030 HARNESS, WIRING (HD)
28 303873 BRACKET, HYDRAULIC HOSE, FORWARD (HD)
29 303170 CLIP, HYDRAULIC HOSE (HD)
30 300837 BEARING
31 301665 GROMMET
32 302037 BRACKET, UPPER SWITCH
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AAR POWERBOSS &3

Parts

HOPPER - ASSEMBLY (HIGH DUMP)

REF# PART# DESCRIPTION

1 315962 HOPPER ASSEMBLY

2 315968 HOOD ASSEMBLY, HOPPER

3 300121 LID ASSEMBLY, HOPPER

4 305646 FILTER, DUST CONTROL

5 300919 BAR, FILTER RETAINER

6 300917 MOUNT, FILTER SHAKER

7 300915 RETAINER, SHAKER

8 300904 MOUNT, NEOPRENE SHAKER (MOTOR)

9 300424 MOTOR, SHAKER FILTER

10 300353 KNOB, CLAMPING FILTER RETAINER

11 300375 GAS, SPRING COVER

12 300376 STUD, BALL GAS SPRING

14 301155 CLIPNUT, 5/16 - 18

15 300188 ANGLE, FLAP HOPPER

16 300195 FLAP, HOPPER FRONT

17 301146 CLIPNUT, 1/4 - 20

18 300151 FLAP, HOPPER SIDE

19 300662 GASKET, LID SHORT

20 300555 GASKET, LID LONG

21 300429 GASKET, HOOD SHORT

22 300428 GASKET, HOOD LONG

23 300380 LATCH ASSEMBLY, #HTL81

24 300449 GASKET, FILTER DUST SHORT

25 300418 GASKET, FILTER DUST LONG

26 300526 BUMPER, RUBBER ENGINE COVER

27 301053 WEIGHT, ECCENTRIC

28 302146 BACKING, HOPPER SIDE CORNER

29 302033 WIRING HARNESS, HIGH DUMP

30 301668 STRAIN RELIEF
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Parts

HOPPER - CLOGGED FILTER INDICATOR
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Parts

400260

REF# PART#

HOPPER - CLOGGED FILTER INDICATOR

DESCRIPTION
FITTING, 90 DEG. 1/4 NPT x 1/4 NPT

400261

FITTING, HOSE BARB 3/8 NPT x 5/16 HOSE

303515

MOUNT ASSEMBLY, CLOGGED FILTER

303327

VACUUM, SWITCH

302518

DECAL, FILTER (DIRTY)

303516

~N N | B W N -

HOSE, CLOGGED FILTER

301553

LIGHT, RTR
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HOPPER - FIRE INDICATOR

|
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AAR POWERBOSS 0 Parts

HOPPER - FIRE INDICATOR

REF# PART# DESCRIPTION

303083 MOUNT ASSEMBLY, FIRE SENSOR
303003 SENSOR, FIRE

303580 WIRING KIT, HOPPER FIRE WARNING
302462 TERMINAL, MALE SNAP PLUG
301553 LIGHT, TRASH RELOCATOR

302769 EXTINGUISHER, FIRE

302521 DECAL, FIRE
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HOPPER - SHUTOFF
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Paris

HYDRAULIC HOSES

7

ﬁmm

Main Broom
Motor
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AAR POWERBOSS CP

304105

HOPPER - SHUTOFF

REF#  PART# DESCRIPTION

MOUNT ASSEMBLY, GASKET

304104

DAMPER ASSEMBLY

304103

DAMPER, GASKET MOUNT

300193

GASKET

304160

SPRING

304101

ROD, GASKET MOUNT

304097

SPACER, GASKET MOUNT

304017

BUSHING, NYLON

ORI W~

300414

BUSHING, PLASTIC

it
(=

400341

SCREW, SSCP, #8-32 x .44
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AAR POWERBOSS 0

Parts

HYDRAULIC HOSES

To order hydraulic hoses, please give the reference number on the drawing.
Also supply your machine model number, serial number, engine manufacturer,
and any other information which may be helpful to supply the correct part.

REF#  PART# DESCRIPTION
1 316592  HOSE - 5/8 AR 100" ST#8 ST#8
2 315941  HOSE - 1/4 AR 97" ST#5 ST#4
3 315943  HOSE - 1/4 AR 62" ST#4 ST#5
4 307663  HOSE - 1/4 HT 50.50 ST#4 ST#5
5 300624  HOSE - 1/4 HT 83.00 ST#5 90S#4
6 300604  HOSE - 5/8 HT.42.00 ST#8 ST#8
7 300603  HOSE - HYD CB TO VALVE OUTLET
8 300602  HOSE - 5/8 AR 128.00 ST#8 ST#8
9 316593  HOSE - 1/4 AR 36" ST#4 ST#4
10 300619  HOSE - VALVE TO SC HD CYL REAR
11 300604  HOSE - 5/8 HT 42.00 ST#8 ST#8
12 305873  HOSE - 5/8 AR 74.00 ST#10 90S#10
13 316591  HOSE - 1.0 HT 60" ST#16 ST#16
14 300608  HOSE - 5/8 AR 77.00 ST#8 ST#8
15 300633  HOSE - 1/4 AR 79.00 ST#5 ST#5
16 300615  HOSE - 1/2 AR 86.00 ST#8 90S#8
17 300652  HOSE - 1/4 AR 62.00 ST#5 90S#4
18 300618  HOSE - 1/4 AR 64.00 ST#5 90S#5
19 300612  HOSE - 1/4 AR 79.00 ST#5 90S#5
20 300622  HOSE - 1/4 AR 133.00 ST#5 ST#4
21 305377  HOSE - 1/4 AR 144.00 ST#5 ST#4
22 300611 HOSE - 1/2 AR 126.00 ST#8 ST#8
23 300610  HOSE - HYD FRT PUMP TO WHEEL MTR
24 313266  HOSE - RES TO AUX PUMP PER 10419
25 305881  HOSE - 1/4 AR 86.00 ST#5 90S#4
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AAR POWERBOSS 0

Parts

HYDRAULIC RESERVOIR

AAR POWERBOSS, INC. Copyright 1995 56 PowerBoss® 7X (4/95)
PB # 323420 Serial #



AAR POWERBOSS Q Puarts

HYDRAULIC RESERVOIR

REF# PART# DESCRIPTION

317669 ASSY - HYD RES SUB FS FORD

300366 GAUGE, LEVEL HYDRAULIC RESERVOIR
300360 STRAINER, HYDRAULIC RESERVOIR
300020 COVER, RESERVOIR

300007 GASKET, HYDRAULIC RESERVOIR
300358 FILTER ASSEMBLY, HYDRAULIC

300359 FILTER, HYDRAULIC

305576 FILTER/BREATHER ASSEMBLY

302249 SPACER, NYLON

302248 SPACER, NYLON
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(=

AAR POWERBOSS, INC. Copyright 1995 57 PowerBoss® 7X (4/95)
PB # 323420 Serial #



AAR POWERBOSS Q Parts

HYDRAULIC VALVE
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AAR POWERBOSS a Parts

HYDRAULIC VALVE

REF# PART# DESCRIPTION
300357 VALVE ASSEMBLY, HYDRAULIC
300743 MOUNT ASSEMBLY, VALVE
300883 SPACER, CONTROL VALVE
300070 LEVER ASSEMBLY

300558 KNOB

300884 ROD, PIVOT CONTROL VALVE
300548 RING, RETAINING

300547 LINK ASSEMBLY, CONNECTING

0| d| || | W[ M| —
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IMPELLER

121PL001
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AAR POWERBOSS &2

IMPELLER
REF3# PART# DESCRIPTION
1 400081 NUT - HEX 1/4 - 20 ES ZP
2 400420 NUT - HEX 5/16 - 24 ES
3 304142  WELD - IMPELLER HOSE MTG SW 75
4 304183 GASKET - IMPELLER SW 75
5 307003 IMPELLER - ARMA CASTING & MACHIN
6 307004 SHROUD - IMPELLER SW/A PNTD
7 304183 GASKET - IMPELLER SW 75
8 400027 SCR - HEX , 3/8-16 X 1.75 ZP
9 400028 SCR - HEX, 3/8 - 16 X 1.50 ZP
10 400016  SCR -FCT, 5/16 - 18 X 1.25 SOC ZP
11 307152  ASSY - IMP MOTOR MNT SW/A PNTD
12 400264 FTG - MALE CONNECTOR 9/16 TO #4
13 321109 MOUNT - IMPELLER PLATE
14 400102 LABEL INSTR - SWITCH OP
15 400070 NUT - HEX 5/16 - 18 ZP
16 400154 FTG-903/4-16 TO #8
17 307002 MOTOR - IMPELLER SW/A
18 400154  FTG -903/4 - 16 TO #8
19 300344 KEY - 1/8 SQUARE X .75
20 400079 NUT - HEX 3/8 - 16 ES ZP
21 400278  WASHER - FENDER 3/8
22 300465 MOUNT - ISOLATION
23 400278  WASHER - FENDER 3/8
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LIGHTS
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AAR POWERBOSS 0

REF#  PART#
301359

LIGHTS

DESCRIPTION
HEADLIGHT, FLUSH MOUNT

301360

HEADLIGHT, STUD MOUNT

303204

LIGHT, TAIL/COMBINATION

Bl W | =

302654

LIGHT, EMERGENCY ROTATING AMBER

302626

LIGHT, EMERGENCY ROTATING BLUE

301347

LIGHT, EMERGENCY ROTATING RED

5 301816

LIGHT, EMERGENCY FLASHER RED

302627

LIGHT, EMERGENCY FLASHER AMBER

302628

LIGHT, EMERGENCY FLASHER BLUE

302630

LIGHT, SAFETY BLUE STROBE

302629

LIGHT, SAFETY RED STROBE

301817

LIGHT, SAFETY AMBER STROBE

W

AAR POWERBOSS, INC. Copyright 1995 63

PB # 323420

PowerBoss® 7X (4/95)
Serial #



AAR POWERBOSS C?

Parts

REF#

PART#
301359

LIGHTS

DESCRIPTION
HEADLIGHT, FLUSH MOUNT

301360

HEADLIGHT, STUD MOUNT

303204

LIGHT, TAIL/COMBINATION

W=

302654

LIGHT, EMERGENCY ROTATING AMBER

302626

LIGHT, EMERGENCY ROTATING BLUE

301347

LIGHT, EMERGENCY ROTATING RED

301816

LIGHT, EMERGENCY FLASHER RED

302627

LIGHT, EMERGENCY FLASHER AMBER

302628

LIGHT, EMERGENCY FLASHER BLUE

302630

LIGHT, SAFETY BLUE STROBE

302629

LIGHT, SAFETY RED STROBE

301817

LIGHT, SAFETY AMBER STROBE
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MAIN BROOM
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Parts
MAIN BROOM
REF# PART# DESCRIPTION
1 305795 ARM ASSEMBLY, IDLER
2 305666 RING, RETAINING
3 305667 BEARING, IDLER
4 305642 HUB, IDLER
5 400047 SCREW, SHC, 5/16" - 18 x .75"
6 400116 PIN, CLEVIS, 3/8" x 1.25"
7 301447 CLEVIS
8 400117 PIN, CLEVIS, 3/8" x 1.12"
9 300414 BUSHING, PLASTIC
10 300558 KNOB
11 300675 LEVER ASSEMBLY, LIFT
12 400084 NUT, WING
13 300352 KNOB, LIFT ADJUSTMENT
14 315932 ARM ASSEMBLY, LIFT
15 400113 PIN, CLEVIS, 3/8" x 6.12"
16 302375 ROD, LIFT
17 301285 RETAINER, DRIVE HUB
18 301050 HUB, DRIVE
19 305841 MOUNT ASSEMBLY, MAIN BROOM
20 304899 FITTING, ADAPTER, 3/4" - 16 TO #8
21 400212 FITTING, ADAPTER, 7/16 - 20 TO #4
22 305669 MOTOR, HYDRAULIC, MAIN BROOM
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OVERHEAD GUARD
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Parts

OVERHEAD GUARD

REF#  PART# DESCRIPTION
300785 GUARD ASSEMBLY, TOP , OVERHEAD (PNTD)

300763 GUARD ASSEMBLY, RH SIDE, OVERHEAD (PNTD)

300762 GUARD ASSEMBLY, LH SIDE, OVERHEAD (PNTD)

302708 BRACKET, CORNER, OVERHEAD GUARD (PNTD)

| Wi -

400203 WASHER, NEOPRENE .41 x 2.00 O.D.
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Parts

SAFETY ARM ASSEMBLY
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Puarts

REF#
1

SAFETY ARM ASSEMBLY

PART# DESCRIPTION

302042

ARM ASSEMBLY, SAFETY

300457

BALL JOINT, 5/8" - 18

302045

BRACKET, HD SAFETY ARM

W & W

302076

RET, HD SAFETY ARM

302077

HOSE, HD SAFETY ARM
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REF#

SIDE BROOM

PART# DESCRIPTION
301676 BRACKET ASSEMBLY, MOUNTING CURB BROOM (HD)

300959 GUARD, FRAME

300929 ARM ASSEMBLY, CURB BROOM

300054 BRACKET, CURB BROOM

304953 GUARD ASSEMBLY, CURB BROOM

300956 PLATE, MOUNTING, CURB BROOM

301560 MOTOR, HYDRAULIC CURB BROOM

300875 HUB ASSEMBLY

Ol oo || | &)W N —

302058 BAR, BRUSH RETAINER

—
<

301262 PLATE, GIMBAL

—
[

300465 ISOLATOR, RUBBER

—_
[\

300307 BROOM, SIDE (POLY)

300309 BROOM, SIDE (NYLON)

13

300368 PULLEY, PLASTIC

14

400051 SCREW, HEX HEAD, 5/16 x .50

15

300342 CABLE, CURB BROOM

16

300682 LEVER ASSEMBLY, LIFT, CURB BROOM

17

300558 KNOB, CURB BROOM

18

300203 BAR, CABLE

19

300036 PIVOT ASSEMBLY, LIFT LEVER

20

300414 BUSHING, PLASTIC MAIN BROOM

21

400115 PIN, CLEVIS, 3/8 x 3.00
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POWER STEERING
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Parts

STEERING ASSEMBLY ( POWER)

REF#  PART# DESCRIPTION

1 307262 PWR STEERING UNIT - SW/A
4 400439  PIN - CLEVIS 3/4" DIA X 2.0 LONG
5 307311 CYLINDER - STEERING ARMA & POWER
7 318220  STEERING WHEEL - POWER STEERING
9 400437  PIN CLEVIS 1 DIA X 4.5 LONG
10 320640  STEERING COLUMN - POWER STEERING 295MM
11 400438  PIN - CLEVIS 3/4" DIA X 3.5 LONG
13 315943  HOSE - HYD PWR STEERING FEED
14 315942  HOSE - HYD WHEEL MOTOR TO RESERVOIR
15 400030 SCREW - HEX 3/8-16 X 1.0 ZP
16 316593  HOSE - HYD STG UNIT / HY RES PWRS
17 400264  FTG - MALE CONNECTOR 9/16 TO #4
18 300552 BEARING-1IDX 1.1240DX 1.5
19 306937  ASSY - IDLER ARM PWR STG PNTD
20 400188  NUT - HEX JAM 1/2-20 ES
21 306921 SPACER - PS CYL FRT THK PLTD
22 400152  FTG - 90 1/2-20 TO #5
23 306922  SPACER - PS CYL FRT THIN PLTD
25 306926  ASSY - CYL MNT PWR STR FS PNTD
26 307188  SPACER - IMP ISOLATION SW/A
28 400119  PIN - COTTER 3/16 X 1.5 ZP
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STEERING ASSEMBLY ( TILT-STEERING)
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Parts
STEERING ASSEMBLY ( TILT-STEERING)
REF# PART# DESCRIPTION
1 315913 KNOB - BALL 1" DI 1/4 - 20 THD BLK
2 315921 ROD - TILT OPERATING
3 400662 PIN - COTTER 1/16 X .50 ZP
4 315918 LATCH - STEERING COLUMN
5 400088 WASHER - FLAT 5/16 STANDARD ZP
6 400051 SCR - HSS 5/16 DIA X .50 ZP
7 400718 SPRING - COLUMN LATCH
8 315955 WELD - STEERING COLUMN SUPPORT
9 400124 PIN - COTTER 5/8 RUE - RING
10 315944 ROD - COLUMN PIVOT
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Parts

STEERING FORK AND DRIVE TIRE
REF# PART# DESCRIPTION

1 315939 ASSY - STEERING FORK PNTD

316128 PAD - PRELOAD (install between fork mnt & frame)
2 300153 ASSY - FORK PIVOT PLT PNTD
3 400188 NUT - HEX JAM 1/2-20 ES ZP
4 300466 BALL JOINT - STEERING
5 303205 ASSY - STEERING LINK PNTD
6 316059 STUD - WHEEL HUB REAR

316057 NUT - WHEEL LUG
74 301018 HUB - REAL WHEEL FULL PNTD

316330 ASSY - TIRE & RIM 6" PRESS-ON
8 316320 RIM - SCRUBER PRESSON 6" TSS90
9 316321 TIRE - SCRUBBER PRESS-ON 6"
10 300471 BEARING - TAPERED ROLCONE W/SEAL
11 400083 NUT - HEX JAM 1-1/4-12 ES ZP
12 300470 BEARING - TAPERED ROL CUP
13 302122 KEY - MOTOR 4000 SERIES (comes w/moto@
14 301539 MOTOR - HYD 2000 SERIES PNTD =]
15 400212 FTG - ADAPTER 7/16-20 TO #4
16 301834 FTG - SPECIAL WHEEL MOTOR FS PLTD
17 400169 FTG - SWIVEL 3/4-16 TO #8
18 400167 FTG - ADAPTER 1-1/6-12 EXT TO 3/4-16 INT
19 302156  ASSY - STEERING STOP FS
20 300472 BRG - THRUST 5.612 ID X 7.0 OD
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STEERING FORK AND DRIVE TIRE
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VACUUM WAND
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WINDSHIELD WIPER
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Parts

WINDSHIELD WIPER
REF#  PART# DESCRIPTION
1 303172 KIT, WIPER MOTOR
2 303173 ARM, WIPER DRIVE
3 303174 SHAFT, WIPER PIVOT
4 303175 KIT, PANTOGRAPH ARM ADAPTER
5 303176 ARM, WIPER FIXED LENGTH PANTOGRAPH
6 303177 BLADE, WIPER FLAT
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